Pennsylvania
Department of

=
| £

Northcentral Regional Office

Environmental Protection CLEAN WATER PROGRAM
Application Type Renewal NPDES PERMIT FACT SHEET Application No. PA0110540
Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 1075017
Major / Minor Minor AND IW STORMWATER Authorization ID 1416415
Applicant and Facility Information
Applicant Name Furman Foods, Inc. Facility Name Northumberland Cannery
Applicant Address P.0. Box 500 Facility Address 770 Cannery Road
Northumberland, PA 17857-0500 Northumberland, PA 17857-8615
Applicant Contact Shawn Sassaman Facility Contact Shawn Sassaman
Applicant Phone 570-473-3516 Facility Phone 570-473-3516
Client ID 25270 Site ID 457596
[...]
whether or not the use is being attained”. Designated uses are regulations promulgated by the Environmental Quality Board (EQB) throughout the
rulemaking process. This stream currently has no Existing Use, which is defined in 25 PA § 93.1 as “those uses actually attained in the waterbody
on or after November 28, 1975 whether or not they are included in the water quality standards”.

Outfalls 001 and 003 both discharge to an Unnamed Tributary to West Branch Susquehanna River (stream code 18675). This stream is intermittent.
According to 25 PA § 93.9, this tributary is protected for Warm Water Fishes (WWF) and Migratory Fishes (MF). This stream currently has no
Existing Use. For most of the year, the only flow in this stream is the NCCW discharged from Outfall 001.

See Attachment 04 for the map of outfall locations.

Impairment/TMDL

The Unnamed Tributary to the West Branch Susquehanna River (stream code 18675) is tributary to another Unnamed Tributary to the West Branch
Susquehanna River (stream code 18672). Both tributaries are impaired for aquatic life by 1. Thermal Modifications due to Industrial Point Source, 2.
Flow Regime Modifications due to Industrial Point Source and 3. Siltation from an Unknown Source. There is no TMDL associated with these stream
segments.

The West Branch Susquehanna River is supporting its uses for both Aquatic Life and Recreation. It is impaired for Fish Consumption by Mercury
from an Unknown Source.

A TMDL to address aquatic life impairment due to metals (impairment cause) and low pH (impairment source) was established for the upstream
West Branch Susquehanna River in 2009. This TMDL was also approved by EPA in 2009. The TMDL recommends the reduction in the discharge
of metals and low pH in excess of the Department’s water quality standards. The TMDL set allowable loadings at specified points in the West
Branch Susquehanna River for iron, manganese, aluminum and acidity from both point and nonpoint sources. The effluent from the Furman IWTP
has no reasonable potential to discharge metals.

A TMDL for Polychlorinated Biphenyls (PCBs) was established for the downstream Susquehanna River in 1999. This TMDL was also approved by
EPAin 1999. The TMDL recommends fish consumption advisories due to concentrations of PCBs in the water column in excess of the
Department's water quality and human health criteria for PCBs. The TMDL calculated a required reduction of 99.8% in order to achieve the
reduction goal of the TMDL. The source of the PCB impairment is unknown. The effluent from the Furman IWTP has no reasonable potential to
discharge PCBs.

CONTINUED on the next page.

13



NPDES Fact Sheet Permit No. PA0110540

ADDITIONAL CONSIDERATIONS

Rounding of Limitations

Limitations have been rounded in accordance with the Department’s Technical Guidance for the Development and Specification of Effluent
Limitations and Other Permit Conditions in NPDES Permits (#362-0400-001).

Limit Multipliers

The instantaneous maximum limitations have been calculated using multipliers of 2.0 (for conventional pollutants) and 2.5 (for toxic pollutants) times
the monthly average. This is in accordance with the Department’s Technical Guidance for the Development and Specification of Effluent Limitations
and Other Permit Conditions in NPDES Permits (#362-0400-001).

Mass Limitations

Mass Limitations have been calculated for the WQBELSs using the long-term average flow multiplied by the concentration (mg/L) and the conversion
(8.34).

Sample Frequencies and Types

The sample type and minimum measurement frequencies are in accordance with the Department’s Technical Guidance for the Development and
Specification of Effluent Limitations and Other Permit Conditions in NPDES Permits (#362-0400-001).

Standard Operating Procedures

The review of this permit application was in accordance with the Department's SOP for New and Reissuance Industrial Waste and Industrial
Stormwater Individual NPDES Permit Applications (SOP #BPNPSM-PMT-001) and the SOP for Establishing Effluent Limitations for Individual
Industrial Permits (SOP #BPNPSM-PMT-032).

Special Permit Conditions

Chesapeake Bay Nutrient Requirements
Chemical Additives
Industrial Stormwater Requirements

Supplemental Discharge Monitoring Reports

Daily Effluent Monitoring
Non-Compliance Reporting
Lab Accreditation
Chemical Additives

Annual Stormwater Report

CONTINUED on the next page.

14



NPDES Fact Sheet Permit No. PA0110540

PROPOSED EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst
technology, water quality and BPJ. Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic
pollutants). Sample frequencies and types are derived from the “NPDES Permit Writer's Manual” (362-0400-001) and/or BPJ.

Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date

Discharge Mass (Ib/day) Concentration (mg/L Monitoring
Parameter Monthly Daily Minimum Monthly Daily Instantaneous Minimum Sample
Average Maximum Average | Maximum Maximum Frequency Type

Flow (MGD) Report Report Daily When Discharging Meter
pH (SU) |6MI(IJ\I 9.0 Daily When Discharging Grab
Total Iron 15 3.0 3.7 Weekly When Discharging Grab
Oil & Grease 15 30 2/Month Grab
Total Halogens 0.2 0.5 Weekly When Discharging Grab
Temperature (°F) Report 110 Daily When Discharging IS

Outfall 002, Effective Period: Permit Effective Date through Permit Expiration Date

Discharge Mass (Ib/day) Concentration (mg/L) Monitoring
Parameter Monthly Daily Minimum Monthly Daily Instantaneous Minimum Sample
Average | Maximum Average | Maximum Maximum Frequency Type
Total Nitrogen Report 1/6 Months Calculation
Total Phosphorus Report 1/6 Months Grab
pH (SU) Report 1/6 Months Grab
BOD5 Report 1/6 Months Grab
Total Suspended Solids Report 1/6 Months Grab
Chemical Oxygen Demand Report 1/6 Months Grab
Nitrate-Nitrite Nitrogen Report 1/6 Months Grab
Oil and Grease Report 1/6 Months Grab

Outfall 003, Effective Period: Permit Effective Date through Permit Expiration Date

Discharge Mass Iblday) Concentration (mgIL) Monitoring
Parameter Monthly D.ally Minimum Monthly D.ally IMAX Minimum Sample
Average | Maximum Average Maximum Frequency Type
Flow (MGD) Report Report Daily When Discharging Meter
pH (SU) e 9.0 Daily When Discharging |  ©'aP
BODs 10 20 25 Daily When Discharging Grab
TSS 10 20 25 Daily When Discharging Grab
Total Nitrogen 5.0 10 12.5 Daily When Discharging Grab
Total Phosphorus 0.5 1.0 1.25 Daily When Discharging Grab
Dissolved Oxygen |?/u?u Daily When Discharging Grab
Qil & Grease 15 30 30 Daily When Discharging Grab
TRC 05 1.6 Daily When Discharging Grab
Fecal Coliforms (No./100mL) Geg?\llg . Daily When Discharging Grab

CONTINUED on the next page.

15




NPDES Fact Sheet

Outfall 004, Effective Period: Permit Effective Date through Permit Expiration Date

Permit No. PA0110540

Discharge Mass (Ib/day) Concentration (mg/L) Monitoring
Parameter Monthly Daily Minimum Monthly Daily Instantaneous Minimum Sample
Average Maximum Average Maximum Maximum Frequency Type
Flow (MGD) Report Report Continuous Meter
pH (SU) 50 9.0 1/Day Grab
BODs 160 270 39 65 78 1/Week 24 Hour Comp
TSS 305 615 75 150 188 1/Week 24 Hour Comp
Oil & Grease 15 30 2/Month Grab
TRC 0.5 1.6 1/Day Grab
Fecal Coliforms 200/100mL
05/01-09/30 (No./100mL) Geo. Mean 1,000/100mL. 1/Week Grab
Fecal Coliforms 2,000/100mL
10/01-04/30 (No./100mL) Geo. Mean L= eI
Discharge Mass Load (Ib) Concentration (mg/L) _ Monitoring
Parameter Monthly Annual Minimum Ry Maximum LIl SEIE S
Average Frequency Type
Ammonia-N Report Report 2/Week Grab
Kjeldahl-N Report Report 2/Week Grab
Nitrite/Nitrate-N Report Report 2/Week Grab
Total Nitrogen Report Report Report 1/Month Calculate
Total Phosphorus Report Report Report 2/Week Grab
Net Total Nitrogen Report 45,450 1/Month Calculate
Net Total Phosphorus Report 1,624 1/Month Calculate

END of Fact Sheet.

16




NPDES Fact Sheet Permit No. PA0110540

ATTACHMENT 01
Furman Foods, Inc. Date: 10/10/2021
Northumberland, PA Revised: n/a (Revision 0)
Preparedness, Prevention, and Contingency (PPC)
Plan

Appendix B

Facility Location Map

(COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF
TOPOGRAMIIC

=

Sl =
EAST

CHILLISQUAQU

Furman Foods, Inc.
Operations Facility

S

18 of 207

17



NPDES Fact Sheet Permit No. PA0110540

ATTACHMENT 02

FURMANO FOODS WASTE WATER FLOW

LEGEND:

FEED PUMP Treatment Unit Hydraulic Loading (MGD)

1. Raw Wastewater Pump Station - 0.85 MGD

2. Grinder (RotoCut) - 0.89 MGD

3. Rotary Drum Screen - 0.85 MGD

4. Anaerobic Digester Influent Pump Station - 0.85 MGD
Schreiber Aeration | |5 Anaerobic Digestion (ADI-BVF) - 0.85 MGD

System (Activated | |6 Aeration Tank #1 & #2 - 0.85 MGD

Sludge)

SUPERNATE

INCCW - Non-Contact Cooling Water
RWWHPS - Raw Wastewater Pump Station
C1 - Storage Tank
EQ - Equalization Tank
NAOH - Sodium Hydroxide Addition
— PWR - BVF Bypass
RETURN SCR A - Aeration Tank (Oxidation Ditch Process Train)
SCR CC - Clarifier (Oxidation Ditch Process Train)
AZ - Aeration Tank (Conventional Process Train)
IAZ CC - Clarifier (Conventional Process Train)
1 & 6 CL - Chlorine Addition (Disinfection)
SCRA SCRCC ] MR - Mixing Tank
/ SO2 - Sulfur Dioxide Addition (Dechlorination)

BYPASS

W

SCREEN D ROTO CUT

### - Corresponding Outfall #

(e e e = 1=
=3

. Influent Sample

Well field (6 wells 2 ARron
! System (Activated
plus 1 backup) sﬁd:g( ENRE . 004 Sample
. —_001 Sample
|FURMANO FOODS INC. |WASTE FLOW CHART | |

18



NPDES Fact Sheet Permit No. PA0110540

ATTACHMENT 03

Furman Foods, Inc.

Wastewater Treatment Facility Map % S 3 \
e 22"y < o : 6 e b Vi Workshop
f R < >

> 3 7\
7 S Pump station : A X
f ; B o BN 500,000-gal Tank
& /f{e : \/, I (C-1) ‘ !
ol e
sl Al N
B 4 -./ 3 .
Macerator Building g ;
(Rotacuts
Aeration Tank #2 V& 4
(A2) f R A{/

n Raw Water EQ tank

Clarifier #2 (A2)

e Sludge Storag Tank

Outfall SW-1 (002)

Aeration Tank #1
(Schreiber)

Anaerobic Digestion
(ADI-BVF)

19



NPDES Fact Sheet Permit No. PA0110540

ATTACHMENT 04
5 076° 50' 00.00" \{V ; 0]76° 49' J0.00"\{V ; : ; 0]76“ 48' 00.00" W
= S = — YT 0] =

Furman Foods, Inc.
NPDES Permit No. PA0110540
Renewal Application

NS «<’§§

L)
040° 56'.00.00" N
) )
040° 56' 00.00" N

—
SN
P 8 —
LGS =

)
040° 55' 00.00" N

040° 55' 00.00" N

o~/ @|Outfall 001 (non-contact —
cooling water) o

S e Y
SO\ O_Q///@,/"‘“ > s N = = ’&'{
s Outfall 002 (SW-1, stormwater) [S—1"

= o e

X v e T
.~ |Outfall 004 (treated

. ¥
=5 effluent) sample point =
{ 7 7 3 \l%\ A,/‘;
J

=0

z £ »,.t.— ] 2
§ J /"° U‘ > \ §
S ~ N 2
z Declination ' y S :_‘J ].\ é'm : N g
3 ¥ 2 gog;}’g?'. NN &

. ONG Sl Stans
.9, b@;sl\ D 1%
SIS h )
- o oSedon Wy
SCALE 1:24000
00 01 02 03 04 05 06 07 O08MLES
4 X | ——— ——— ——— — 5
h';il: o 0 1000 YARDS
e 7))
MN 11.48° W ’GJZ‘)‘ e 1 KILOMETER i
. : 076° 50' 00.00" W 076° 49' 00.00" W 076° 48'( 0.00" W : : ?
Name: NORTHUMBERLAND Location: 040° 54'50.29" N, 076° 48' 55.88" W
Date: 08/24/22 Site Location Map for Furman Foods, Inc.
Scale: 1inch = 2,000 ft. Point Township, Northumberland Co., PA
Copyright (C) 2003 MyTopo
Datum: NAD27

20



NPDES Fact Sheet

ATTACHMENT 05

Permit No. PA0110540

- Facillty:

Furman Foods, Inc.

~0utfalli -

004

CNPDES PermitNoa i

PA0110540

T RMIatood:

2.60 @ POFU

tream Nam

Reference Stream Gage Informatio

West Branch Susquehanna River

i Réferehcé'Ga'ge' S

1563500

- Station Name

West Branch Susquehanna River at Lewishurg, PA

GageDranage Area fsqmi)

6,847.00

. Qrioatgage(cls)

838.00

“Vield Ratlo (cfs/m).

0.1224

nags (sg. mi.

6,951.00

 Q710at00A ()

850.728

0 Q7-103t004 (mgd): 2

549.8402

21




NPDES Fact Sheet

Permit No. PA0110540

‘ 26 Selected Streamflow Statistics fer Streamgage Locations in and near Pennsylvania

Table 2. Selected low-flow statistics for streémgage locations in and near Pennsylvania.—Continued

{ft%/s; cubic feet per second; —, statistic not computed; <, less than]

Streamgage
number

Period of record  Number of 1-day, 7-day, 1-day, 30-day, 30-day, 90-day,
used in years used in 10-year 10-year 2-year 10-year 2-year 10-year
analysis' analysis {ft/s) {f/s) {t/s) {ft¥/s) {ft/s) (it'fs)

47200

01549700
01550000
01551500

01551500
01552000

01554000
01554000
01554500
01555000
o1

0155970
01560000
01561000
01562000

01547500
01547500
01547700
01547800
01547950

01562500

21971-2008

19561969 14 90.0 123 98.1 131 105
19572008 52 5 .6 2.7 1.1 3.9 22
19711981 11 1.6 1.8 2.4 24 2.9 3.5

1970-2008 39 12.1 13.6 282 17.3 364 23.8

1959—2008 50 33.3 372 83.8 51.2 117 78.4
1915-2008 94 6.6 7.6 16.8 11.2 24.6 18.6
21963-2008 46 520 578 1,020 678 1,330 919

*1901-1961
19272008

21981-2008 28 1,830 1,990 3,270 2,320 4,210 3,160
*1939-1979 41 1,560 1,630 2,870 1,880 3,620 2,570
1941-1993 33 16.2 22,0 31.2 259 35.7 314
1931-2008 78 33.5 37.6 58.8 43.4 69.6 54.6

931-1958
1963-1978
1941-2008
19321958
1913-2008
1931-1957

22




NPDES Fact Sheet Permit No. PA0110540

Table 1 13

Table 1. List of U.S. Geological Survey streamgage lacations in and near Pennsylvania with updated streamflow statistics.—Continued

[Latitude and Longitude in decimal degrees; mi®, square miles]

Streamgage . . Drainage
Streamgage name Latitude Longitude area Regulated’
number ] {mit}

01541303 West Branch Susquehanna River at Hyde, Pa. ) 41.005 ~78.457 474 Y
01541308 Bradley Run near Ashville, Pa. 40.509 -78.584 6.77 N
01541500 Clearfield Creek at Dimeling, Pa. 40.972 -78.406 371 Y
01542000 Moshannon Creek at Osceola Mills, Pa, 40.850 ~78.268 68.8 N

1,462 Y

01542500 WB Susquehanna River at Karthaus, Pa. 41,118 -78. 109

01544500

01545000 Y
01545500 West Branch Susquehanna River at Renovo, Pa. 41,325 -77.751 2,975 Y
01545600 Young Womans Creek near Renovo, Pa. 41.390 -77.691 46,2 N
01546000 North Bald Eagle Creek at Milesburg, Pa. 40.942 ~71.794 119 N
01546400 Spring Creek at Houserville, Pa. N

Marsh:Creek at Blanchard, P i ! / 44 N

01547800 South Fork Beech Creek near Snow Shoe, Pa. 41.024 -77.904 122 N
01547950 Beech Creek at Monument, Pa. 41,112 -77.702 152 N
01548005 Bald Eagle Creek near Beech Creek Station, Pa. 41.081 -77.549 562 Y
01548500 Pine Creek at Cedar Run, Pa. 41,522 ~77.447 604 N
N

01549000 Pine Creek near Waterville, Pa. 41.313 -71.379 750

kh h

Loyalso t 1.0y ille, ] =76.91
(1552500 Muncy Creck near Sonestown, Pa. -76.535 23.8 N
01553130 Sand Spring Run near White Deer, Pa. 41.059 -71.077 4.93 N
01553500 West Branch Susquehanna River at Lewisburg, Pa, 40.968 -76.876 6,347 Y
01553700 Chillisquaque Creek at Washingtonville, Pa. . 41.062 -76.680 51.3 N
01554000 Spsquehanna River at Sunbury, Pa. 40.835 «76.827 18,300 Y

0155450

23

01558000 Little Juniata River at Spruce Creek, Pa.

N
01559000 Juniata River at Huntingdon, Pa. 40.485 -78.019 816 LF
01559500 Standing Stone Creck near Huntingdon, Pa. 40.524 ~77.971 128 N
01559700 Sulphur Springs Creek near Manns Choice, Pa. 39.978 -78.619 5.28 N
01560000 Dunning Creek at Belden, Pa. 40.072 -78.493 172 N

23




NPDES Fact Sheet

ATTACHMENT 06

Fuman Foods 2025 NPDES

FLOWS

PRODUCTION
LTP
POUNDS PER YEAR

PRODUCTION DAYS

PRODUCTION
POUNDS PER DAY

RAW MATERIALS
POUNDS PER YEAR

RAW MATERIAL
POUNDS PER DAY
ADJUSTED

ESTIMATED FUTURE
PRODUCTION
POUNDS PER DAY

EFRM
RATIOS

PRORATION

Permit No. PA0110540

Year 2017 2018 2019 2020 2021 AVERAGE
Flow (001+004) 0.571 0.697 0.723 0.642 0.678 0.6622
Flow (001 NCCHY) 0.153 0.223 0.22 0.148 0.098 0.1684
004 Flow for Calcs 0.418 0.474 0.503 0.494 0.58 0.4938
Year 2017 2018 2019 2020 2021 AVERAGE
Tomatoes 98,160,000 90,720,000 102,480,000 106,800,000 85,680,000 96,768,000
Dry Beans 233,280,000 258,960,000 265,200,000 208,800,000 228,000,000 238,848,000
Snhap Beans 7,920,000 5,064,000 9,648,000 6,024,000 7,488,000 7,228,800
312
Commodity AVERAGE
Tomatoes 310,154
Dry Beans 765,538
Shap Beans 23,169
Year 2022 2023 2024 AVERAGE
Tomatoes 108,027,671 115,121,054 75,112,254 99,420,326
Dry Beans 69,071,074 61,057,554 66,156,728 65,428,452